

**THE LIST OF DRUGS TO BE STUDIED ON CLINICAL
PHARMACOLOGY, MEDICAL FACULTY**

Hypolipidemic drugs

Name in English	Name in Latin	Drug forms
Atorvastatin	Atorvastatinum	tab. 10 mg
Nicotinic acid	Acidum Nicotinicum	flac. 1%; tab. 50 mg
Rosuvastatin	Rozuvastatinum	tab. 10, 20 mg
Simvastatin	Simvastatinum	tab. 10, 20 mg
Fenofibrate	Fenofibratum	cap. 0,1 g

Antiangular drugs

Name in English	Name in Latin	Drug forms
Isosorbide mononitrate	Isosorbidum mononitratum	cap., tab. 40; 60 mg
Isosorbide dinitrate	Isosorbidum dinintratum	tab. 20, 40 mg
Nitroglycerin	Nitroglycerinum	tab.5 mg; flac.1% – 5 ml; ointment 1%
Molsidomine	Molsidominum	tab. 2 mg
Amlodipine	Amlodipinum	tab. 5; 10 mg
Verapamil	Verapamilum	tab. 40; 80 mg
Diltiazem	Diltiazem	tab. 30; 60 mg
Nifedipine	Nifedipinum	cap. 10; 20 mg
Ethacyzin	Aethacizinum	tab. 25; 50 mg
Amiodarone	Amiodaronum	tab. 200 mg
Lidocain	Lidocainum	amp. 0,5; 1; 2; 5; 10 %
Propafenone hydrochloride	Propafenonum hydrochloridum	tab. 150 mg
Sotalol	Sotalol	tab. 80; 160 mg
Procainamide	Procainamidum	tab.0,25 g, 10 % - 5 ml
Digoxin	Digoxinum	tab. 0.125; 0,25 мг, amp. 0,025% - 1 ml
Dobutamine	Dobutaminum	flac. 5 %- 55 ml; flac. 0,1; 0,25
Dopamine	Dopaminum hydrochloridum	amp. 50; 200 mg №5
Strophanthin	Strophanthinum	amp. 0,025 % - 1 ml
Atenolol	Atenololum	tabl. 0,1; 0,05 g
Bisoprolol	Bisoprololum	tabl. 2,5; 5; 10 g
Doxazosin	Doxazosinum	tabl. 2; 4 mg
Carvedilol	Carvedilolum	tabl. 12,5; 25; 50 mg
Metoprolol	Metoprololum	tabl. 50 mg
Nebivolol	Nebivololum	tabl. 5 mg

Hypotensive drugs

Name in English	Name in Latin	Drug forms
Hydrochlorothiazide	Hydrochlorothiazidum	tab. 25 mg; 100 mg
Indapamide	Indapamidum	tab. 1,5; 2,5 mg
Spironolactone	Spironolactonum	tab. 25; 50; 100 mg
Torasemide	Torasemidum	amp. 10 mg, tab. 10 mg
Furosemide	Furosemidum	tab. 40 mg, amp. 20 mg
Ivabradine	Ivabradinum	tab. 5; 7,5 mg
Enalapril	Enalaprilum	tab. 5; 10; 20; 40 mg
Captopril	Captoprilum	tab. 12,5; 25; 50; 100 mg
Lisinopril	Lisinoprilum	tab. 10; 40 mg
Perindopril	Perindoprilum	tab. 4; 8 mg
Ramipril	Ramiprilum	tab. 1,25; 2,5; 5; 10 mg
Fosinopril	Fosinoprilum	tab. 10; 40 mg
Valsartan	Valsartanum	tab. 80 mg, 160 mg
Irbesartan	Irbesartanum	tab. 75; 150 mg
Candesartan	Candesartanum	tab. 4; 8; 16 mg
Losartan	Losartanum	tab. 50; 100 mg
Telmisartan	Telmisartanum	tab. 40; 80 mg
Methyldopa	Alpha methyldopa	tab. 250 mg
Clonidine	Clonidinum	tab. 0,075; 0,15 mg; amp. 0,01% - 1 ml

Drugs for respiratory system

Name in English	Name in Latin	Drug forms
Epinephrine	Epinephrinum	amp. 0,18 % 1 ml №10
Ambroxol	Ambroxolum	tab. 30 mg; amp. 0,75%
Acetylcysteine	Acetylcysteinum	tab. 100 mg; cap. 200; 400 mg
Euphyllin	Euphyllinum	tab. 150 mg; amp. 2,4%
Tiotropium bromide	Tiotropium bromidum	aerosol 18 µg
Nedocromil sodium	Nedocromilum natricum	aerosol 1 dose - 2 mg
Salbutamol	Salbutamolum	aerosol 200 dose; tab. 2; 4 mg
Salmeterol	Salmeterolum	aerosol 25 µg - 120/doses
Fenoterol	Fenoterolum	aerosol 0,1 mg
Beclometasone dipropionate	Beclometasonum dipropionatum	aerosol 50; 100; 250 µg /dose flac. 200 doses
Montelukast	Montelukastum	tab. 10 mg
Hydrocortisone	Hydrocortisonum	amp. 100; 500 mg; ointment 0,1; 1,5%; cream 0,1%

Dexamethason e	Dexamethasonum	tab.500 mg; amp. 4 mg – 1 ml
Diclofenac sodium	Natrium diclofenacum	tab. 25; 50 mg
Meloxicam	Meloxicamum	tab. 7,5; 15 mg; supp. 7,5; 15 mg
Methylprednisol one	Methylprednisolonum	tab. 4,8 mg; amp. 0,4 %
Nimesulide	Nimesulidum	tab. 100 mg; flac. 1%
Prednisolone	Prednisolonum	tab. 5 mg; amp. 25; 30 mg – 1ml
Rofecoxib	Rofecoxibum	tab. 25; 50 mg
Celecoxib	Celecoxibum	cap. 100; 200 mg
Paracetamol	Paracetamol	tab. 325; 500 mg, cap.500 mg

Hormones

Name in English	Name in Latin	Drug forms
Insulin glargine	Insulin glargine	flac. 10 ml, cart. 3 ml (1 ml–100 IU)
Insulin glulisine	Insulin glulisine	flac. 10 ml, cart. 3 ml (1 ml–100 IU)
Insulin actrapid	Insulin actrapid	flac. 10 ml, cart. 3 ml (1 ml–100 IU)
Insulin isophane	Insulin isophane	flac. 10 ml, cart. 3 ml (1 ml–100 IU)
Glibenclamide	Glibenclamidum	tab. 5 mg
Gliclazide	Gliclazidum	tab. 60 mg
Glimepiride	Glimepiridum	tab. 2; 3; 4; 6 mg
Metformin	Metforminum	tab. 500; 850; 1000 mg
Levothyroxine	Levothyroxinum	tab. 25; 50; 75; 100; 125 mg.
Methimazole	Methimazole	tab. 5 mg
Testosterone undecanoate	Testosteronum undecanoatum	amp. 4 ml-1000 mg
Oxytocin	Oxytocinum	amp. 5 IU 1 ml
Progesterone	Progesteronum	tab. 100 mg,
Estradiol	Estradiolum	tab. 50 mg
Diane 35	Diane 35	№21
Lindynette	Lindynette	№ 21
Novynette	Novynette	№ 21
Cyproterone	Cyproteronum	tab. 100 mg, amp. 300 mg

Antibacterial agents

Name in English	Name in Latin	Drug forms
Azithromycin	Azithromycinum	tab. 125; 500 mg; cap. 250 mg
Amikacin	Amikacinum	amp. 50; 125; 250; 500 mg – 1 ml
Amoxicillin	Amoxicillinum	tab. 250; 500 mg
Acyclovir	Acyclovirum	tab. 200, 400, 800 mg
Benzylpenicillin	Benzylpenicillinum	flac. 25000; 50000; 1 mln. IU
Vancomycin	Vancomycinum	flac. 500; 1000 mg
Gentamicin	Gentamicinum	amp. 10; 20; 40 mg - 1 ml; ointment 0,1%; aerosol 0,1 %
Doxycycline	Doxycyclinum	cap., tab. 50; 100; 200 mg
Imipenem	Imipenemum	flac. 500 mg
Interferon alfa	Interferonum alfa	sol. 10, 18, 25, 30, 60 mln. IU
Clarithromycin	Clarithromycinum	tab. 250 mg; flac. 500 mg
Clindamycin	Clindamycinum	cap. 75; 150; 300 mg; amp. 2;4 ml
Levofloxacin	Levofloxacinum	tab. 250; 500 mg; flac. 5 mg/ml - 100 ml
Rifampicin	Rifampicinum	cap.150; 300 mg; amp. 125 mg – 1,5 ml; 250 mg – 3 ml; 500 mg – 10 ml
Ribavirin	Ribavirinum	cap. 100, 200 mg
Streptomycin	Streptomycinum	flac. 500; 1000 mg
Sulfadimethoxine	Sulfadimethoxinum	tab. 200; 500 mg
Sulfasalazine	Sulfasalasinum	tab. 500 mg
Tetracycline	Tetracyclinum	cap. 250; 500 mg
Tobramycin	Tobramycinum	amp.10; 20; 40 mg –1 ml; ointment 0,3%
Fluconanazole	Fluconanazolum	cap. 50, 100, 150 mg
Cefalexin	Cephalexinum	tab. 50; 250; 1000 mg; cap. 250; 500 mg
Cefepime	Cefepimum	flac. 500 mg; 1; 2 g
Cefotaxime	Cefotaximum	flac. 250; 500 mg; 1; 2 g
Ceftriaxone	Ceftriaxonum	flac. 250; 500 mg; 1; 2 g
Cefuroxime	Cefuroximum	flac. 250; 750; 1500 mg; tab. 125; 250; 500 mg
Ceftazidime	Ceftazidimum	flac. 0,5, 1,2 g
Ciprofloxacin	Ciprofloxacinum	tab. 250; 500; 750 mg; amp. 10; 20 mg – 1 мл

GIT

Name in English	Name in Latin	Drug forms
Atropine sulphate	Atropinum sulfuricum	amp. 0,1 %; tab. 0,5 mg
Bismuth subnitrate	Bismuthum subcitratum	tab. 0,12
Domperidone	Domperidonum	tab. 10 mg
Drotaverine hydrochloride	Drotaverinum hydrochloridum	tab. 40 mg; amp. 2% – 2 ml
Lactulose	Lactulosum	syrup 200 ml
Loperamide	Loperamidum	tab. 2 mg
Mebeverine hydrochloride	Mebeverinum hydrochloridum	tab. 200 mg
Metoclorpramide	Metoclorprramidum	tab. 10 mg; amp. 2 ml
Omeprazole	Omeprazolum	cap. 20 mg
Pirenzepine	Pirenzepinum	tab. 25; 50 mg; amp. 0,5%
Prifinium bromide	Prifinium bromidum	tab. 30 mg, syrup
Rabeprazole	Rabeprazolum	tab. 20 mg
Sucralfate	Sucralfatum	tab. 500; 1000 mg
Famotidine	Famotidine	tab. 20; 40 mg; flac. 0,02 g
Ademethyonine	Ademethyoninum	flac. 400 ml
Essentiale Forte N	Essential forte N	cap. 300 mg; amp. 250 mg – 5 ml
Octreotide	Octreotide	amp. 100
Pancreatin	Pancreatinum	tab. 0.25
Silimarín	Silimarín	tab. 0,04
Ursodesoxycholic acid	Acidum ursodeoxycholicum	cap. 250 mg
Cholagol	Cholagolum	flac. 10 ml
Citrarginine	Citrarginine	amp. 10 ml

Anticoagulants

Name in English	Name in Latin	Drug forms
Alteplase	Alteplase	flac.. 50 mg № 2
Aminocapronic acid	Aminocapronic acid	flac. 5 % - 100 ml
Acetylsalicylic acid	Acetylsalicylic acid	tab. 100;300;325;500 mg; tab. 350 mg;
Warfarinum	Warfarinum	tab. 1; 3; 5 mg
Heparin sodium	Heparin sodium	flac. 5 thousands; 25 тыс. IU – 1 ml; gel 1000 IU-1 g
Etamsylate	Etamsylate	tab.0,25 №100 amp. 2 ml-12.5%
Enoxaparinum	Enoxaparinum	Syringe.0.4; 0.8
Nadroparinum	Nadroparinum	Syringe.0.3; 0.6; 0,8
Streptokinase	Streptokinase	flac. 100 thousands; 250 thousands; 600 thousands; 1mill. ; 5 millions IU
Clopidogrel	Clopidogrel	tab. 75 mg